



QUALITY CERTIFICATE

OLA P-25228

B11	B08	C71	C72	C73	C74	C75	C76							C11	C12	C13	C50
W-12x14	127804	,114	1,180	,180	,019	,012	,001	,140	,190	,032	,400	,025	,030	,385	384	550	22,9
W-12x14	127805	,124	1,210	,180	,018	,012	,002	,140	,180	,026	,360	,029	,044	,395	395	545	24,2
W-12x14	127806	,147	1,100	,200	,025	,010	,002	,160	,200	,032	,360	,017	,045	,406	399	547	24,5
W-12x14	127807	,115	1,190	,210	,020	,022	,001	,170	,190	,040	,380	,022	,040	,394	385	549	24,5
W-12x14	127808	,116	1,180	,190	,016	,016	,001	,120	,180	,030	,380	,023	,028	,380	418	550	24,4
W-12x16	127389	,113	1,310	,240	,021	,009	,046	,150	,210	,029	,420	,003	,041	,418	391	547	24,5
W-12x16	127393	,126	1,270	,180	,016	,017	,047	,130	,200	,029	,410	,003	,044	,420	423	551	24,7
W-12x16	127793	,123	1,170	,190	,023	,018	,001	,120	,150	,017	,400	,033	,057	,382	376	548	23,8
W-12x16	127794	,122	1,190	,200	,021	,019	,001	,120	,170	,022	,420	,022	,045	,388	389	550	24,4
W-12x16	127795	,120	1,170	,200	,028	,035	,001	,150	,170	,019	,410	,025	,048	,388	369	551	24,8
W-12x19	127784	,104	1,140	,230	,017	,028	,001	,140	,140	,026	,410	,020	,032	,364	404	551	23,3
W-12x19	127786	,122	1,220	,200	,019	,021	,001	,160	,130	,019	,450	,017	,034	,403	381	551	24,
W-12x19	127787	,123	1,220	,220	,015	,014	,001	,130	,160	,028	,340	,017	,038	,391	383	551	24,9
W-12x19	127788	,103	1,180	,190	,030	,016	,001	,200	,160	,029	,370	,019	,043	,381	394	551	24,8
W-12x19	127789	,109	1,120	,220	,020	,020	,001	,160	,150	,028	,370	,016	,039	,368	397	549	24,6
W-12x50	127780	,099	1,220	,200	,022	,030	,003	,190	,160	,029	,370	,030	,044	,382	378	546	21,9
W-12x50	127781	,122	1,220	,230	,016	,014	,001	,130	,160	,028	,450	,018	,038	,398	388	551	23,7
W-12x50	127784	,104	1,140	,230	,017	,028	,001	,140	,140	,026	,410	,020	,032	,364	380	516	22,9
W-12x50	127786	,122	1,220	,200	,019	,021	,001	,160	,180	,019	,450	,017	,034	,403	386	528	26,3
W-12x50	127799	,112	1,150	,200	,018	,029	,002	,090	,180	,022	,400	,024	,036	,365	374	525	25,9
W-14x26	126207	,112	1,200	,200	,022	,018	,042	,180	,200	,025	,500	,003	,036	,408	422	550	23,9
W-14x26	126208	,107	1,190	,210	,024	,015	,042	,210	,250	,033	,540	,003	,036	,415	406	549	23,3
W-14x30	127740	,123	1,120	,150	,024	,024	,040	,180	,140	,037	,370	,003	,032	,395	439	550	23,
W-14x30	127741	,122	1,210	,190	,024	,026	,045	,190	,160	,031	,410	,003	,036	,415	430	548	23,7
W-14x30	127742	,115	1,190	,180	,018	,027	,047	,170	,150	,031	,370	,003	,037	,398	412	551	21,8
W-14x30	127743	,098	1,170	,180	,019	,028	,040	,150	,180	,047	,360	,003	,032	,376	413	535	21,6
W-14x38	127708	,112	1,070	,160	,023	,017	,042	,210	,170	,046	,390	,003	,034	,387	416	544	23,1
W-14x38	127709	,109	1,230	,190	,021	,024	,039	,170	,140	,027	,350	,003	,034	,394	391	522	23,6
W-14x38	127710	,083	1,250	,180	,019	,029	,041	,170	,180	,048	,390	,003	,034	,381	391	518	23,8
W-16x31	127215	,097	1,250	,210	,019	,015	,051	,150	,190	,034	,400	,003	,041	,392	441	548	22,7
W-16x31	127607	,103	1,210	,210	,026	,016	,039	,130	,150	,020	,480	,003	,038	,384	438	549	24,4
W-6x15	127705	,117	1,140	,200	,025	,019	,038	,220	,190	,052	,450	,006	,034	,412	400	547	23,7
W-6x25	126846	,104	1,200	,170	,018	,036	,041	,140	,160	,027	,430	,003	,035	,385	410	533	23,2

33 análisis

Z01

D01: Inspection - We hereby certify that the above steels have been satisfactorily tested in accordance with the specification.

B06: Marca AMO

mal

Ángel Martínez de Treviño